

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-06-18 15:50:41

Date of Next Testing: 2028-06-17 15:50:41

Product Name: **Polyurethane diol solution**

CAS Number:

Specifications & Purity: average $M_n \sim 320$, 88wt. % in H₂O

Lot #: F2509605

SKU #: **P477907**

Version: **1**

Analysis #: **517043**

Parameter	Limit Values	Result
Viscosity(25°C)	4000-10000 (cP)	7698.00000 cP
Residue on Evaporation	86-90 (%)	89.30 %
Appearance(P477907)	Colorless to Yellow Liquid	Colorless to Yellow Liquid
Infrared spectrum	Conforms to Structure	Conforms to Structure
Solvent(H ₂ O)	Conform	Conform

A handwritten signature in black ink that reads "John Su".

John Su
QA & QC Manager